


Item Number

O 0 39 N N B~ W N =

W W W W W N N N N N N e e e e e
A W N =) O 00 9 O 0 B~ LW O O B W DN —= O

Part Number

286380-00
286262-00
286263-00
286264-00
286265-00
286266-00
286267-00
286268-00
286269-00
286270-00
286276-00
286277-00
286278-00
286279-00
286281-00
286282-00
286283-00
286284-00
286285-00
286286-00
286287-00
286288-00
286289-00
286290-00
98003-10

286291-00
286292-00

COPYRIGHT®© 2005. All Rights Reserved.

Parts list, pricing, and availability subject to change. Please visit www.dewaltservigenet.conr for current parts information.

PartsList for DW788 Type 1

Description

HOUSING,LEFT
HOUSING,RIGHT
BASE,FRONT
TRUNNION

TABLE

ARM,RIGHT BOTTM
ARM,TOP

ROCKER ASY,VERT
LINK,DRIVE
ROCKER ASY,FRNT
STRUT ASSY
MOUNT,ROCKR.TOP
MOUNT,ROCKR.BTM
MOUNT & O-RING
COUNTERWEIGHT
ROD,PIVOT
WEDGE, TENSION
ROD,DRAW
BEARING,SLEEVE
CAM,TENSION
SCREW M5
LOCKNUT,M5
BELLOWS

CAP,AIR PUMP
SCREW

BAR

FOOT

Page 1

Qty Required

e = T = S S S e S S S e O - - U U U W NG I NS T NS R N e e T e e


http://www.dewaltservicenet.com

Item Number

36
38
39
40
41
42
43
44
45
46
47
52
55
57
58
60
61
62
64
67
68
69
71
74
75
76
78

Part Number

286293-01
286294-00
286295-00
286296-00
286297-00
286298-00
429711-00
286300-00
286301-00
145439-04
286303-00
286304-00
286305-00
330021-01
330021-00
286306-00
286308-00
36485-98

286309-00
286310-00
286311-00
286312-00
286313-00
326573-01
286316-00
286317-00
98012-11

COPYRIGHT®© 2005. All Rights Reserved.

Parts list, pricing, and availability subject to change. Please visit www.dewaltservigenet.conr for current parts information.

PartsList for DW788 Type 1

Description

BLADE CHUCK
SLEEVE,SHORT
SLEEVE,LONG
SCREW,M6
SCREW,M4
SCREW, M8
M6X15 SCREW
SCREW,M5
SCREW,SET
KNOB

KNOB ASY,CLAMP
SCREW, M8
SCREW,M6
NUT,STOP
NUT,ELASTIC STP
MOTOR ASSY

CB & POT.
CORD/15FT./18-3
SWITCH,ON-OFF
KNOB,CONTROL
NOZZLE,AIR
HARNESS,WIRE
HOUSING
SCREW,WING
SCREW,M6
INDICATOR,ZERO
SCREW,MACHINE

Page 2

Qty Required

(o) U \© e s BN CHE \S BNe B \S)

N e e e e T e T e T T = Y


http://www.dewaltservicenet.com

Item Number

80
81
82
83
84
85
86
87
88
89
91
92
93
96
97
100
101
102
103
104
105
106
107
108
109
110
111

Part Number

286319-00
286320-00
286280-00
286322-00
286323-00
286324-00
286325-00
286326-00
286327-00
286328-00
286330-00
286331-00
286332-00
99289-07

286333-00
330016-07
98000-11

286334-00
286335-00
286336-00
286337-00
286338-00
286339-00
286340-00
286036-00
429539-00
286343-00

COPYRIGHT®© 2005. All Rights Reserved.

Parts list, pricing, and availability subject to change. Please visit www.dewaltservigenet.conr for current parts information.

PartsList for DW788 Type 1

Description

LID

ARM,LEFT BOTTOM

CON ROD ASSY
SCREW,M4
SCREW,M4
HOLDER & CAP
RELIEF,STRAIN
WASHER,WAVY
INSERT,RAMP
GUARD,LOWER
SPACER
NUT,MS (LH)
NUT

SCREW
SCREW,SET
WASHER
WRENCH
WASHER,EX.TH
WASHER
RING,0
BOLT,M6
CLAMP
LABEL,WARNING
NAMEPLATE
PLATE,DEWALT
LABEL,WARNING
SCREW,M4

Page 3

Qty Required

e e e e e e e e T e e T e T e e T S O S s S S S L " T e e e


http://www.dewaltservicenet.com

Item Number

112
113
114
115
116
117
118
119
120
121
122
123
124
125
856
856
856
856
856
856
856
856
856
856
856
856
856

Part Number

286344-00
94593-03
450213-00
680131-03
286324-00
286346-00
5140009-98
286427-00
286428-00
286429-00
286430-00
286431-00
286432-00
286455-00
000000-00
000000-00
000000-00
000000-00
000000-00
000000-00
000000-00
000000-00
DW7880
DW7881
000000-00
000000-00
000000-00

COPYRIGHT®© 2005. All Rights Reserved.

Parts list, pricing, and availability subject to change. Please visit www.dewaltservigenet.conr for current parts information.

PartsList for DW788 Type 1

Description

FUSE,3A

TERMINAL
TERMINAL,FEMALE
TERMINAL,FEMALE
HOLDER & CAP
BRUSH

BRUSH CAP
WASHER,M4 BELLE
WASHER,M5 BELLE
WASHER
SLEEVE,DRV.LINK
WASHER, THRUST
WASHER

PAD

No Longer Available
No Longer Available
No Longer Available
No Longer Available
No Longer Available
No Longer Available
No Longer Available
No Longer Available
SCROLL SAW STAND
SCROLL SAW LAMP
No Longer Available
No Longer Available
No Longer Available

Page 4

Qty Required

g S S S S S e s O T N O e S T < T O T NG Ty NG Be N NG JE—


http://www.dewaltservicenet.com

